


WARNING!!! NEVER PLAY WITH THE PORTABLE BASKETBALL SYSTEM
WITHOUT FILLING UP THE BASE WITH WATER OR SAND FULLY.

SAFETY INSTRUCTIONS
1.Do not hang from the rim or climb on the pole or stand on the base, as these could

result in serious injuries.

2. Assembly, height adjustment and moving of the basketball system must be carried
out by adults.

3. Always check the unit to ensure that the base is full of water or sand, and all fittings
and hardware are tight before each use.

4. Always place the base on a flat surface.

5. Do not allow water to freeze in the base if it is full of water.

6. Two adults are required to complete assembly.




Part List

1 Top Tube P )
2 |Middle Tube O )
3 Bottom tube connection tube Q

4  |Bottom Tube oD
5 Lower Brace -

G Backboard

7 Wheel @D

8  [Goal Ring e

9 Net v

10 Base T

11 |Axle —

12  Backboard Support plates

A Bolt WashersM10%45 (preassemble) ||

B Bolt, Nuts Washer M8*60 =y

C Bolt, Nuts Washer M8+55 gy,

D Bolt, Nuts Washer M8%55 FE—

E Bolt, Nuts Washer M6%35 =D

F Bolt, Nuts Washer M8%35 G

G Bolt, Nuts Washer M8%25 &0

H Screw @9

I Tools @% =<z




Place Base (Part #10) on the flat ground. Insert Wheel
Axle(Part #11) into the Wheel (Part #7)

as shown. Then press down over the wheels to snap the Axles
in place.

Step 1

Please loose the Bolt and Washer (Part#A) from the Bottom tube
(Part#4).

Place the Bottom Pole (Part #4) into the hole of the base (Part
#10). Lock the Bottom pole

to the base with the Bolt and Washer (Part #A).

=




a:Fix the Lower Left Brace (Part#5) and Lower Right Brace (Part#5) with 2 sets
of bolts, nuts, andwashers (Part#G) to the base.

b:Lock the Lower Left Brace (Part#5) and Lower Right Brace (Part#5) tothe
BottomPole (Part#4) withBolt, Nuts and Washer (Part#B).

STEP3



Put theMiddle Pole (Part #3) on the BottomPole (Part #4). Fix the Middle Pole and the Bottom
Polewith 2 sets of Bolts, Washers and Nuts (Part #C).

STEP4



Put theMiddle Pole (Part #2) on the BottomPole (Part #3). Fix the Middle Pole and the Bottom
Polewith 2 sets of Bolts, Washers and Nuts (Part #C).




(Part #6) and (part#8) of the backboardare fixedwith (part#E)

STEPOG




FixtheLeftBackboardSupportBrace (Part#12) andRightBackboardSupportBrace
(Part#F) totheBackboard (Part#6) with2setsofBoltsandwashers (Part#12) asshown.

STEPT



(Part#12) and (part#l) ofthebackboardarefixedwith (part#D)

STEPS



Hang the Net (Part #9) to the hooks on the Rim (Part #8) .

N Y
\\!:‘}‘;\.QL.'
XA
N,
“;

i

STEPY



(Part#l) and (part#2) arefixedusing (part#H) and
(part#C)

STEP10



» Please read all instructions before attempting to install or assemble this item. Assembly should be done
by adults only.

* Firmly secure all screws before use.
* Reconfirm that all bolts, screws, and knobs are secure every 90 days.
» Product is intended for outdoor use.

 If any parts are missing, broken, damaged, or worn, stop using this item until repairs are made and/or
factory replacement parts are installed.

Do not use this item in a way inconsistent with the manufacturer’s instructions as this could void the
product warranty.

CAUTION DURING USE

* Do not hang from the rim or climb on the pole. Do not climb on the base or structure in general, as this
could result in serious injuries.

* Adjustment and moving of the basketball set must be carried out by adults.

* Always check the unit to ensure the base is full of water or sand, and that all fittings and hardware are
tight before each use.

* Always place the base of the set on a flat surface.
* Do not allow water to freeze in the base.
* The set requires two people for assembly.

* Check the base regularly for any leakage before playing.

Any question please feel free to contact us.

You can find the contact information on the product.

ol

Product Inquiry Orders FAQ Product Assembly




